
 i 

Chagrin River  
Watershed Action Plan 

 

            
 

  

Chagrin River Watershed Partners, Inc. 
PO Box 229 

Willoughby, Ohio  44096 
(440) 975-3870 (Phone) 
(440) 975-3865 (Fax) 

www.crwp.org 
 

Endorsed by the Ohio Environmental Protection Agency 
and Ohio Department of Natural Resources on December 

18, 2006 
Revised December 2009 
Updated September 2011 

 
 

 
 

http://www.crwp.org/


 ii 

List of Tables ............................................................................................................................................... vi 
List of Figures ............................................................................................................................................. vii 
[...]
serve as an accurate and continuing record of the architectural and historic properties currently existing in 
Ohio.  Since 1974, over 70,000 historic properties have been entered into the records of the Ohio Historic 
Inventory.  In the Chagrin, 1,206 places are listed on the Ohio Historic Inventory, further highlighting the rich 



 37 

historic and cultural setting in the watershed.  Figure 20: Structures in Ohio Historic InventoryError! 
Reference source not found. shows the features on the Ohio Historic Inventory. 
 

 
Figure 20: Structures in Ohio Historic Inventory 

 



 38 

9 Point Source Pollution 
Point sources are those direct discharges to streams, wetlands and lakes from industrial discharges or 
sanitary sewage treatment plants.  The National Pollutant Discharge Elimination System (NPDES) permit 
program controls water pollution by regulating point sources that discharge pollutants into waters of the 
United States.  In addition to permitted point source discharges, a break of sewer line on Aurora Branch 
of the Chagrin River causing non attainment along this segment of the Chagrin River in 1995.  The 
following sources have NPDES Permits from Ohio EPA that allow them to discharge pollutants to the 
Chagrin River and its tributaries in certain numeric boundaries.  Figure 21 and Table 14 show the 
regulated point source discharges in the watershed.  Additional dischargers that are regulated through the 
local health departments and the House Bill 110 Programs may not be represented.   
 

Figure 21: WWTP in Chagrin Watershed 

 
 

 
Table 14: Regulated Point Sources in the Chagrin River Watershed 



 39 

Point Source Location 12 Digit HUC Comments 

Board of Education Chester Township – 
Upper Main Branch 041100030304 Additional information not available. 

BP Amoco Oil Corp 
Bulk Plant Chagrin 

Falls 

Chagrin Falls – Upper 
Main Branch 041100030304 Additional information not available. 

Camp Ho Mita Koda Newbury – Upper Main 
Branch 041100030304 6,250 GPD, equalitzation, aeration, sand 

filters, chlorination, dechlorination 

Chagrin Falls Meadow 
Lane WWTP 

Chagrin Falls - Upper 
Main Branch 041100030304 Additional information not available. 

Chagrin Falls Solon 
Road WWTP 

Chagrin Falls – Upper 
Main Branch 041100030304 

1 mgd capacity, possibly undersized for 
average daily flows and large rain/snow 

melt events. 

Chardon WWTP Chardon – Upper Main 
Branch RM 28.3 041100030304 Additional information not available. 

Chester Assoc CO 
Channel Prod Chester Township 041100030304 Additional information not available. 

Chester Rentals Chester Township – 
Upper Main Branch 041100030304 Additional information not available. 

Claridon Shopping 
Center 

Claridon – Upper Main 
Branch 041100030304 Additional information not available. 

Diversey Water 
Technologies Inc 

Chagrin Falls  – Upper 
Main Branch 041100030304 Additional information not available. 

Fowlers Mill WWTP Munson - Upper Main 
Branch 041100030304 8,000 GPD, aeration, sand filter, 

chlorinator with dechlorination 

Gastown 3512 Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

Geauga County - 
Kimberly Estates 

WWTP 

Newbury – RM 42.55 
trib. to Upper Main 

Branch at RM 1.77, 0.89 
041100030304 

46,000 gallons/day capacity with 
significant capacity remaining. Sludge 
disposed at McFarland Creek WWTP.  
Issues with chlorine residual, dissolved 

oxygen and ammonia. 
Geauga County Belle 
Vernon Subdivision 

WWTP 

Russell Township - 
Upper Main Branch 041100030304 40,000 gallons/day capacity. Sludge 

disposed at McFarland Creek WWTP. 

Geauga County 
Opalocka WWTP 

Chester Township – RM 
38.32 trib to Upper Main 

Branch at RM 3.2 
041100030304 

155,000 gallons/day plant capacity. In 
2005, noted frequent overflow and 

bypassing of treatment. Sludge disposed 
at McFarland Creek. Upgrades scheduled 
for 2011 that include replacement of old 
filters with a new hydroclear sand filter, 

adding a new digester tank, and 
converting the old digester into an 

equalization tank. 



 40 

Point Source Location 12 Digit HUC Comments 

Geauga County Russell 
Park WWTP 

Russell Township – 
Upper Main Branch RM 

33.6 
041100030304 

Serves Russell Park, Hackamore Woods, 
and Hodgedale Estates with 80,000 

gallons/day capacity.  In 2005, sand filters 
are plugged allowing bypass of treatment. 

Sludge disposed at McFarland Creek 
WWTP. 

Geauga County 
Scranton Woods 

WWTP 

Newbury – Upper Main 
Branch 041100030304 

14,000 gpd, aeration, sand filters, 
chlorinator w/dechlorination.  Many 

permit violations for chlorine residual and 
dissolved oxygen, TSS, CBOD, and 

ammonia in 2004. 
Geauga County 

Wenhaven Subdivision 
WWTP 

Russell Township - 
Upper Main Branch 041100030304 

7,000 gallons/day capacity remaining. 
Sludge disposed at McFarland Creek 

WWTP. 

Green Acres Tavern Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

Gulf Oil Chester – Upper Main 
Branch 041100030304 Additional information not available. 

Haveter Sand & Gravel 
Co Ravenna Road Plant 

Chardon – Upper Main 
Branch 041100030304 Additional information not available. 

Heather Hill Hospital 
WWTP 

Munson – Beaver Creek 
RM 0.82 041100030304 

0.1 mgd capacity, expanded in 2003, 
further testing needed since expansion to 
evaluate phosphorus limit effectiveness. 

Kinetico, Inc. Newbury - Upper Main 
Branch 041100030304 

Industry with on-site wastewater 
treatment plant, sludge handling, and fire 

pond. 
Manfredi Motor 

Terminal 
Newbury– Dewdale 

Creek 041100030304 Additional information not available. 

Meadow Lane WWTP Chagrin Falls, Upper 
Main Branch. 041100030304 

Capacity of 1 million gallons/day (MGD) 
with average flow in 1997 at 1.02 MGD.  

On-going stormwater infiltration problem. 

Newbury High School Newbury – Dewdale 
Creek 041100030304 

30,000 GPD, equalization, aeration, sand 
filters, chlorination, dechlorination, 

improper dechlorinaiton 

ODNR Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

ODNR Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

ODNR Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

ODNR Cabin Plant and 
Lodge 

Newbury – Upper Main 
Branch 041100030304 Additional information not available. 

PC Tavern WWTP Newbury – Dewdale 
Creek 041100030304 

1,750 GPD, equalization, aeration, sand 
filters, chlorination, dechlorination, began 

operation this system January 20’04 to 
replace failing HSTS. 

Ricca Plaza Newbury – Dewdale 
Creek 041100030304 3,000 GPD, equalization, aeration, sand 

filters, chlorination, dechlorination 



 41 

Point Source Location 12 Digit HUC Comments 

Riverview Church Russell Township – 
Upper Main Branch 041100030304 Additional information not available. 

Russell Township 
Service Garage 

Russell Township – 
Upper Main Branch 041100030304 Permitted for wastewater treatment and 

oil/water separator. 

Sisters of Notre Dame 
Education Center 

Chardon Township – 
Upper Main Branch 041100030304 40,000 GPD, aeration, sand filters, uv 

disinfection, chlorinator, dechlorination 

Speedway 
SuperAmerica WWTP 

Newbury – Dewdale 
Creek 041100030304 

1,500 GPD, equalization, aeration, sand 
filters, chlorination, dechlorination, 
started operation in August 1999. 

Sycamore Lakes Inc 
Alpine Valley 

Chester Township – 
Upper Main Branch 041100030304 Additional information not available. 

Union Oil Co Russell Township 041100030304 Additional information not available. 

Wintergreen STP Chardon – Upper Main 
Branch 041100030304 Additional information not available. 

ASM International 
Russell Township-Silver 

Creek via RM 3.5 
tributary 

041100030301 4,000 GPD, aeration, equalization, sand 
filters, chlorination, dechlorination 

Geauga County Surrey 
Downs 

Russell Township - Silver 
Creek RM 1.8 041100030301 

10,000 gallons/day capacity for 18 units.   
Sludge disposed at McFarland Creek 

WWTP.  Extended aeration, flow 
equalizations, sand filters, and UV. 

Music St Car Wash Chagrin Falls – Silver 
Creek 041100030301 Additional information not available. 

Ports Petroleum Co Inc Russell Township –Silver 
Creek 041100030301 Additional information not available. 

Aurora Central WWTP Aurora – Lower Aurora 
Branch RM 11.15 041100030303 

1.5 mgd, tertiary, grit removal, flow 
equalization, aeration, sand filters, post-

aeration, sludge holding, UV disinfection, 
violations of total phosphorous and 

recoverable copper 
BP Oil Co Bainbridge Township 041100030303 Additional information not available. 

Geauga County 
McFarland Creek 

WWTP (OH0043494) 

Bainbridge - Lower 
Aurora Branch RM 3.46 041100030303 

In 2005, constructed septage receiving 
station and expanded to 1.8 MGD 
utilizing new bioreactor membrane 

filtration system technology.   
Kenston Board of 

Education 
Bainbridge – Lower 

Aurora Branch 041100030303 Additional information not available. 

Swagelok Company Solon – Lower Aurora 
Branch 041100030303 Additional information not available. 

Aurora Acres STP Ravenna – Upper Aurora 
Branch 041100030302 Additional information not available. 

Aurora Four Seasons 
STP 

Aurora – Upper Aurora 
Branch 041100030302 Additional information not available. 

Aurora Jackson Rd STP Aurora – Upper Aurora 
Branch 041100030302 Additional information not available. 

Bainbridge Union 76 Bainbridge Township – 
Upper Aurora Branch 041100030302 Additional information not available. 



 42 

Point Source Location 12 Digit HUC Comments 

Cantex Inc Mantua – Upper Aurora 
Branch 041100030302 

Manufacture PVC, non contact and 
cooling water 272,000 GPD, sanitary flow 
1,000 GPD.  In 2003 and 2005, violations 
for sanitary for CBOD, ammonia, TSS, 

and oil and grease. 

Funtime aka Geauga 
Lake Park WWTP 

Aurora – RM 6.78 trib. to 
Upper Aurora Branch at 

RM 0.70 
041100030302 

155,000 GPD, equalization, aeration, 
clarifier, sand filters, UV disinfection.  

Discharges into wetland.  Park closed as 
of 2008. 

Jackson Road 
STP/Central WWTP 

Aurora – Upper Aurora 
Branch 041100030302 

Capacity of 1.5 MGD with average flow 
in 1997 of 750,000 gallons/day.  

Infiltration and inflow of ground water a 
significant concern. 

Lamson & Sessions 
Company/Aurora Plant 

Mantua Township - 
Upper Aurora Branch 041100030302 

Permit limits for process non-contact 
water, stormwater, cooling water, and 

STP effluent. 

Lucas Aerospace 
Power Equipment Corp 

Aurora – Upper Aurora 
Branch 041100030302 Additional information not available. 

Rockin Robin 
Association WWTP 

Mantua – Upper Aurora 
Branch 041100030302 

Mobile home park 0. 66 gpd, aeration, 
equalization, sand filters, chlorinator, 
dechlorination, sludge holding, 2005 
violation of TSS and doesn’t treat for 

phosphorus that may cause enrichment 
DS 

Sneakers Bar and Grille Solon  – Upper Aurora 
Branch 041100030302 Additional information not available. 

Uno Ven 76 Service 
Station 

Chagrin Falls – Upper 
Aurora Branch 041100030302 Additional information not available. 

Yogi Bear’s Jellystone 
Park WWTP 

Mantua Township - 
Upper Aurora Branch 041100030302 

30,000 GPD, aeration, sand filters, 
equalization, UV disinfection.  In 2002 
exceeded phosphorus, residual chlorine, 

DO, pH, and TSS permit limits. 
Bud Industries Inc Willoughby 041100030402 Additional information not available. 

Chagrin Valley 
Country Club 

Chagrin Falls - Main 
Branch 041100030402 Additional information not available. 

Chagrin Valley Hunt 
Club 

Gates Mills - Main 
Branch 041100030402 Additional information not available. 

Convenient Food Mart 
No 3-039 Kirtland - Main Branch 041100030402 Additional information not available. 

Country Club Inc Pepper Pike - Main 
Branch 041100030402 Additional information not available. 

Dream Estates WWTP Russell Township - Main 
Branch 041100030402 Additional information not available. 

Endura Plastic Kirtland - Main Branch 041100030402 2,000 GPD, aeration chamber, sand filter 
chlorinator 



 43 

Point Source Location 12 Digit HUC Comments 

Gates Mills WWTP Gates Mills – RM 16.9 to 
Main Branch 041100030402 

15,000 GPD, flow equalization, aeration, 
media filters, sand filters, chlorination, 

dechlorination, flow bypassing treatment, 
with recurring effluent violations 

Geauga County - 
Scarsdale Subdivision 

WWTP 

Russell Township – RM 
24.91 trib to main stem at 

RM 0.84 
041100030402 

Serves 74 units, ½ in Chagrin Falls with 
26,000 gallon/day capacity. Capacity 

violations due to stormwater infiltration. 
Sludge disposed at McFarland Creek 

WWTP.  Treatment is flow equalization, 
aeration, sand filters, UV disinfection 

Geauga County Valley 
View WWTP 

Chester Township - 
Griswold Creek 041100030402 200,000 GPD to serve commercial areas, 

a few low dissolved oxygen values. 

Geauga County Willow 
Hills Subdivision 

WWTP 

Chester Township - 
Caves Creek at RM 4.2 041100030402 

13,000 GPD, flow equalization, aeration, 
clarifiers, media filters, sand filters, 
chlorination, dechlorination. Sludge 

disposed at McFarland Creek WWTP, 
violations of chlorine residual, TSS and 

dissolved oxygen.  They are going to 
switch to UV disinfection. 

General Electric Co 
Chesterland Lamp 

Plant 

Chester Township - Main 
Branch 041100030402 Additional information not available. 

Hawken School 
WWTP 

Gates Mill – Main 
Branch 041100030402 15,000 GPD, aeration, sand filters, 

chlorinator 

Heathermore STP Moreland Hills - Main 
Branch 041100030402 Additional information not available. 

Hiram House Camp Chagrin Falls - Main 
Branch 041100030402 Additional information not available. 

Hocking Valley 
Resources Co 

Pepper Pike - Main 
Branch 041100030402 Additional information not available. 

Holly Hill Nursing 
Home WWTP Main Branch 041100030402 15,000 GPD, equalization, aeration, sand 

filters, chlorination and dechlorination 

Jackson Road 
Subdivision WWTP 

Moreland Hills - Main 
Branch via Willey Creek 041100030402 Capacity less than 100,000 gallons/day. 

Johnsonite Chagrin Falls Twp - Main 
Branch 041100030402 Additional information not available. 

Kirtland Shenandoah 
Estates WWTP 

Kirtland – Caves Creek at 
RM 3.34 041100030402 12,500 GPD, aeration, sand filters, 

chlorination, constructed wetland. 
Lake County Dodd's 

Hill STP 
Willoughby - Main 

Branch 041100030402 Additional information not available. 

Lake County Land 
Improvement Chester - Main Branch 041100030402 Additional information not available. 

LFE Instruments Chester - Main Branch 041100030402 Additional information not available. 

Lindahl Plastics Corp Chester 041100030402 Additional information not available. 



 44 

Point Source Location 12 Digit HUC Comments 

Manakiki Golf Course 
Club House 

Willoughby Hills - Main 
Branch 041100030402 

Part of Cleveland Metropark’s North 
Chagrin Reservation.  Plant size 10,000 

gallons/day.  Aeration Chamber 
Mario Fazio’s 

Restaurant 
Willoughby Hills, Main 

Branch 041100030402 Additional information not available. 

Metzenbaum 
Opportunity School 

Chester Township - Main 
Branch 041100030402 20,000 GPD, needs upgrades to meet final 

effluent limitations 

Mogul Corp Chagrin Falls - Main 
Branch 041100030402 Additional information not available. 

Moreland Hills Jackson 
Valley WWTP 

Moreland Hills – Willey 
Creek RM 2.01 041100030402 

60,000 GPD, flow equalization, aeration, 
sand filters, clarification, chlorination, 

dechlorination, daily flow exceeds design 
capacity – Scheduled for conversion to 

pump station and connection to NEORSD 
Easterly WWTP via SOM Center Road 

Relief Pipe by April 2012 

Moreland Hills Quail 
Hollow STP 

Moreland Hills -  RM 
23.93 trib to Main Branch 

at RM 0.86 
041100030402 

20,000 GPD, aeration , sand filters, 
chlorination, dechlorination – Scheduled 

for conversion to pump station and 
connection to NEORSD Easterly WWTP 

via SOM Center Road Relief Pipe by 
April 2012 

Moreland Hills 
Woodland Glen 

WWTP 

Moreland Hills - 
Pepper/Luce Creek at RM 

2.17, 0.34 
041100030402 

80,000 GPD, flow equalization, aeration, 
clarifiers,  media filters, sand filters,  UV 
disinfection – Scheduled for conversion to 
pump station and connection to NEORSD 

Easterly WWTP via SOM Center Road 
Relief Pipe by April 2012 

Moreland Hills 
Greentree STP 

Moreland Hills - Main 
Branch at RM 25.77 041100030402 

10,000 GPD, flow equalization, aeration, 
clarifier, media filters, sand filters, 

chlorination, dechlorination.  Hillside 
erosion threatening plant structure. 

Pepper Pike County 
Club 

Pepper Pike – RM 
22.81/Pepper/Luce Creek  041100030402 Additional information not available. 

Pepper Pike Creekside 
WWTP 

Pepper Pike – RM 
22.81/Pepper/Luce Creek 

at RM 3.43 
041100030402 

Scheduled for conversion to pump station 
and connection to NEORSD Easterly 

WWTP via SOM Center Road Relief Pipe 
by April 2012 

Pepper Pike Pepper Hill 
WWTP 

Pepper Pike – RM 
22.81/Pepper/Luce Creek 

at RM 5.59 
041100030402 Discharge eliminated December 31, 2006 

Pittsburgh & Ohio Coal 
Co 

Chagrin Falls – Main 
Branch 041100030402 Additional information not available. 

Union Oil Co Chester Township - Main 
Branch 041100030402 Additional information not available. 

University School Village of Hunting Valley 
- Main Branch 041100030402 Additional information not available. 



 45 

Point Source Location 12 Digit HUC Comments 

Ursuline College City of Pepper Pike - 
Main Branch 041100030402 Additional information not available. 

West Geauga Local 
School 

Chester Township - Main 
Branch 041100030402 

60,000 GPD, aeration, sand filters, 
equalization, chlorinator, dechlorination  
Problems with inflow and infiltration. 

Willoughby Hills City 
Hall 

Willoughby Hills - Main 
Branch 041100030402 2,500 GPD, aeration Chamber, sand filter, 

chlorinator 
Willoughby Hills 
United Methodist 

Willoughby Hills - Main 
Branch 041100030402 2,500 GPD, aeration Chamber, sand filter, 

chlorinator 

Woodbran Reality 
WWTP 

Woodmere - Willey 
Creek RM 4.66 041100030402 

Serves portions of Villages of Orange and 
Woodmere and Cities of Pepper Pike and 

Beachwood.  Aeration, clarifiers, sand 
filters, phosphorus removal, uv 

disinfection, bypasses sand filters during 
high flow causing permit violations 

Angelo’s Pizzeria Inc. Kirtland – East Branch 041100030401 2,000 GPD, aeration Chamber, Filter bed 
chlorinator 

Berkshire Hills County 
Club WWTP 

Chesterland – East 
Branch 041100030401 5,000 GPD, aeration, , sand filters, uv 

disinfection, 
BP Oil Company’s 

Chardon Dispensing 
Station 

Chardon Township - East 
Branch 041100030401 Additional information not available. 

Camp Anisfield Claridon Twp 041100030401 Additional information not available. 

Eagle Rd MHP Kirtland – RM 1.37 trib. 
Stoney Brook at RM 0.80 041100030401 

25,000 GPD, aeration, sand filters, 
chlorination, dechlorination, permit 

violations for pH, TSS, chlorine residual 

Edgewood 
Condominiums 

Kirtland - Stoney Brook 
at RM 0.92 041100030401 

2,500 GPD, aeration chamber, sand filter 
chlorinator.  Scheduled to be tied into 
Lake County Mentor WWTP by early 

2010.  

Geauga County 
Sherman Hills WWTP 

Chester Township – RM 
15.87 trib. East Branch at 

RM 1.93 
041100030401 

In 2006, abandoned the existing Sherman 
Hills WWTP and replacing it with a pump 

station and force main. 

Kirtland Banquet Hall Kirtland - East Branch 041100030401 10,000 GPD, aeration Chamber, sand 
filter, chlorinator 

Kirtland Barn Kirtland - East Branch 041100030401 2,000 GPD, aeration Chamber, sand filter 

Kirtland City Tavern Kirtland – Stoney Brook 
RM 3.10 041100030401 

2,000 GPD, aeration Chamber, 
chlorinator, plant was supposed to be 
updated and was in noncompliance of 

permit as of June 8, 2005.  Scheduled to 
be tied into Lake County Mentor WWTP 

by early 2010. 
Kirtland Community 

Center Kirtland - East Branch 041100030401 9,000 GPD, aeration Chamber 

Kirtland MHP Kirtland – Stoney Brook 
RM 2.15 041100030401 Additional information not available. 

Kirtland Marathon 
Service Kirtland - East Branch 041100030401 1,500 GPD, aeration Chamber, sand filter, 

chlorinator 



 46 

Point Source Location 12 Digit HUC Comments 
Kirtland Olde Town 

Tavern 
Kirtland – RM 0.78 to 

Caves Creek at RM 1.70 041100030401 2,500 GPD, aeration Chamber, clarifier, 
media filters, sand filter, uv disinfection 

Kirtland Reorganized 
Church Kirtland - East Branch 041100030401 Additional information not available. 

Kirtland Shenandoah 
Estates STP Kirtland - East Branch 041100030401 Additional information not available. 

Kirtland Shopping 
Center, LLC 

Kirtland - Stoney Brook 
at RM 0.68 041100030401 

6,000 GPD, aeration Chamber, sand filter, 
chlorinator.  Scheduled to be tied into 
Lake County Mentor WWTP by early 

2010. 
Kirtland Templeview 

WWTP 
Kirtland - Stoney Brook 

at RM 1.0 041100030401 Scheduled to be tied into Lake County 
Mentor WWTP by early 2010. 

Lake Farmpark Kirtland – East Branch 041100030401 10,000 GPD, aeration Chamber, sand 
filter, chlorinator 

Lake Metroparks 
Penitentiary Glen 

Nature Center 

Kirtland – RM 1.1 trib 
Stoney Brook at RM 0.6 041100030401 5000 gpd, aeration chamer, sand filter, 

chlorinator, constructed wetland 

Latter Day Saints 
Church Visitor Center 

Kirtland - East Branch at 
RM 2.85 041100030401 

5,000 GPD, aeration, sand filters, 
chlorinator, post aeration.  Scheduled to 
be tied into Lake County Mentor WWTP 

by early 2010. 

Leader's MHP Chester – East Branch 041100030401 Additional information not available. 

Night Flight Lounge Kirtland – East Branch 041100030401 Additional information not available. 

Pneumatic Specialties 
Inc. Kirtland –East Branch 041100030401 2,500 GPD, aeration Chamber, sand filter, 

chlorinator 

Rich Oil #3201 Kirtland 041100030401 2,000 GPD, aeration Chamber, sand filter, 
chlorinator 

Rockwood Ledges 
Subdivision STP 

City of Kirtland – East 
Branch 041100030401 Serves Rockwood and Ledgewood 

Drives. 
The Kirtland Car 

Company Kirtland – East Branch 041100030401 1,500 GPD, aeration Chamber 

West End Express 
WWTP East Branch 041100030401 

2,100 GPD, equalization, aeration, sand 
filters, chlorinator, permit violations for 

dissolved oxygen, TSS, CBOD, ammonia 

Western Reserve 
Healthcare 

Kirtland – Stoney Brook 
RM 1.8 041100030401 

41,000 GPD, flow equalization, aeration, 
clarifiers, media filters, sand filters, 

chlorination, dechlorination 

Wilder MHP S Chardon – East Branch 041100030401 Additional information not available. 

Willoughby Hills Auto 
Care Kirtland – East Branch 041100030401 1,500 GPD, aeration Chamber 

Yops Time Out Grill Chardon – East Branch 041100030401 3,500 GPD, flow equalization, aeration, 
sand filters, chlorinator 

Hilltop Apartments Kirtland - Stoney Brook 04110003-04-01 

20,000 GPD, aeration Chamber, sand 
filter chlorinator, small number of 
violations for dissolved oxygen, 
ammonia, and chlorine residual 



 47 

Point Source Location 12 Digit HUC Comments 

Hilltop Center Kirtland - East Branch 04110003-04-01 1,500 GPD, aeration Chamber, sand filter 

Holden Arboretum Kirtland – East Branch 04110003-04-01 >10,000 GPD, aeration chamber, sand 
filter chlorinator 

Kirtland City Hall Kirtland - Stoney Brook 04110003-04-01 2,000 GPD, aeration Chamber, sand filter, 
chlorinator 

Kirtland Hickory Hill 
Colony Subdivision 

Kirtland – RM 1.0 trib 
Stoney Brook at RM 2.10 04110003-04-01 30,000 GPD, aeration, sand filters, 

chlorination, dechlorination.   

Kirtland Local School 
Kirtland – RM 1.85 trib. 

Quarry Creek at RM 
0.47, 0.6 

04110003-04-01 

30,000 GPD, aeration, sand filters, 
chlorination, dechlorination.  Scheduled 

to be tied into Lake County Mentor 
WWTP by early 2010. 

Kirtland Mobile Homes Kirtland - Stoney Brook 04110003-04-01 20,000 GPD, aeration Chamber, sand 
filter, chlorinator 

Kirtland Plaza Inc 
Kirtland – RM 1.85 trib 

Quarry Creek at RM 0.47 
trib at 0.50 

04110003-04-01 

10,000 GPD,aeration, sand filters, 
chlorinator.  Scheduled to be tied into 
Lake County Mentor WWTP by early 

2010. 
Beaver Creek Colony 

STP 
Mentor – Lower Main 

Branch 041100030403 Additional information not available. 

Care Auto Service Inc Willoughby – Lower 
Main Branch 041100030403 Additional information not available. 

Daniels Bros Fuel Co Willoughby – Lower 
Main Branch 041100030403 Additional information not available. 

Deena's Half Acres 
STP 

Mentor - Lower Main 
Branch 041100030403 Additional information not available. 

French Hollow 
Subdivision No 9 STP 

Mentor - Lower Main 
Branch 041100030403 Additional information not available. 

Kalcor Coatings Co Willoughby – Lower 
Main Branch 041100030403 Additional information not available. 

Lorrey Village STP Mentor - Lower Main 
Branch 041100030403 Additional information not available. 

Russell Burdsall & 
Ward Inc RB & W Bolt 

and Nut Co 

Mentor – Lower Main 
Branch 041100030403 Additional information not available. 

Sherman Ind Inc Willoughby – Lower 
Main Branch 041100030403 Additional information not available. 

Willoughby-Eastlake 
WWTP (OH0028126) 

City of Eastlake – Lower 
Main Branch 041100030403 Additional information not available. 

10 Nonpoint Source Pollution and Programs to Manage 
The greatest on-going threat to the Chagrin River watershed’s quality continues to be nonpoint pollution 
sources.  Nonpoint source pollution is caused by rainfall or snowmelt moving over and through the 
ground. As the runoff moves, it picks up and carries away natural and human-made pollutants, finally 
depositing them into lakes, rivers, wetlands, and even our underground sources of drinking water. These 
pollutants are numerous and include: excess fertilizers, herbicides, and insecticides from agricultural 
lands and residential areas; oil, grease, and toxic chemicals from urban runoff and energy production; 



 48 

sediment from poorly managed construction sites, crop and forest lands, and eroding stream banks; 
bacteria and nutrients from livestock, pet wastes, and faulty septic systems.   
 
The Chagrin River watershed is impacted by nonpoint pollution from urban/suburban development 
including failing septic systems, sedimentation due to stormwater runoff and stream bank erosion, 
riparian encroachment, and other habitat alterations.  According to the Ohio EPA, the nutrients and 
sediments entering the Chagrin River and its tributaries could damage its high overall water and habitat 
quality.  All of these nonpoint sources are linked to land use changes.  Controls for nonpoint source 
pollution and the partners that work with nonpoint source programs area discussed below. 

10.1 Stormwater Management 

Many of the water quality problems in the Chagrin River watershed are directly linked to water quantity 
issues resulting from increased urbanization and related stormwater runoff.  As stormwater is generally 
how nonpoint source pollution reaches the stream, many of the programs and organizations that assist to 
manage stormwater pollution also provide services to manage many of the nonpoint source pollutants.  
Stormwater runoff during rainfall and snow events often contains pollutants in quantities that adversely 
affect water quality. Ineffective stormwater management practices can lead to increased peak stream 
flows, stream channel alterations and stream bank erosion due to increased flows, flooding, and nutrient 
loads.  The Ohio EPA and local governments regulate stormwater.  This section highlights the programs 
and organizations that assist communities to manage stormwater. 

10.1.1 Low Impact Development and Green Infrastructure 
CRWP has worked with communities within the watershed on updating stormwater management codes to 
allow more innovative stormwater management and to promote stormwater retrofits.  In addition the 
concepts of low impact development (LID) and green infrastructure consider stormwater management 